7045 FLIGHTLINE DR., KINGMAN, AZ 86401 U.S.A. PH. 928-757-4005 FAX. 928-757-1948

ﬁc BRACKETT AIRCRAFT COMPANY, INC. —

\
@ @ Shipping Info:
h @ 2 boxes 24 X 22 X 18 (5.5 ft* ea)
Total: Weight 122 Ibs (11 ft*)
@ FOR: USE P/N
Bell
206L, 407 (BDW-206LRH)
47 (BDW-4712H)
OH-58 (BDW-500H)
Eurocopter
AS-350, AS-355 (BDW-ATH)

S
®

& EC-120 (BDW-ATH)
N BO-105, BK-117 (BDW-BKH)
N EC-130 (BDW-E130H)
N MD Helicopters
NOTE: COMPLETE ASSEMBLIES / o 000 BOW-DI)
ARE SOLD IN SHIP SETS WHICH 7 Hillor 12 iy
CONSIST OF BOTH THE LEFT AND Agusta A119 (BDW-A119H)
THE RIGHT SIDE, PARTS ARE

LISTED AS NUMBER REQUIRED
PER SIDE.

PARTS LIST:
FOR WHEELS MFG DATE 03/01 & AFTER SN: 620 & UP
ITEM PART NUMBER DESCRIPTION
NO
A W-CAT-00 CARRIER, EUROCOPTER AS-350, AS-355 1
A W-CAT-00 CARRIER; EUROCOPTER EC-120 1
A W-C130-00 CARRIER; EUORCOPTER EC-130 1
A W-CBR-00 CARRIER, BOEING ROTORCRAFT 600, 900 1
A W-C4712-00 CARRIER; BELL 47 1
A W-C4712-00 CARRIER; HILLER 12 1
B W-CA119-00 CARRIER, AGUSTA A119 1
B W-CLR-00 CARRIER, BELL 206L SERIES 1
B W-CLR-00 CARRIER, BELL 407, 427 1
C W-C500-00 CARRIER; BELL OH-58 1
C W-C500-00 CARRIER; MD 500 1
D W-CBK-00 CARRIER, EUROCOPTER BO-105, BK-117 1
BDW-HUF-00 COMPLETE ASM MINUS CARRIERS 1
1 W-HUF1-00A FRAME ASSEMBLY 1
2 W-HUF-01L LEFT GUIDE 2
2 W-HUF-01R RIGHT GUIDE 2
3 W-HUF2-01 AXLE SLIDE 2
4 BOLT %4-28 X 1 BOLT 20
5 AN960-416L WASHER 20
6 AN364-428 NUT - NYLOCK LOW HEIGHT 20
7 L44643 WHEEL BEARING 4
8 WASHER USS % USS WASHER 1
9 WASHER HCLW 74 HIGH COLLAR LOCK WASHER 4
10 PIN COTTER 1/8 X 1% COTTER PIN 2
11 HG-1 HANDLE GRIP 1
12 W-5.30/4.50 X6 TR TIRE, 6 PLY TUBELESS 2

August, 03 C:\BAC\Parts Breakdown\HELICOPTER\NO PRICES\BDW-HUF.doc




ﬁc BRACKETT AIRCRAFT COMPANY, INC. —

7045 FLIGHTLINE DR., KINGMAN, AZ 86401 U.S.A. PH. 928-757-4005 FAX. 928-757-1948

Shipping Info:
2 boxes 24 X 22 X 18 (5.5 ft* ea)
Total: Weight 122 Ibs (11 ft*)

S
®

FOR: USE P/N
Bell
206L, 407 (BDW-206LRH)
47 (BDW-4712H)
OH-58 (BDW-500H)
Eurocopter
AS-350, AS-355 (BDW-ATH)
& EC-120 (BDW-ATH)
T BO-105, BK-117 (BDW-BKH)
N EC-130 (BDW-E130H)
N MD Helicopters
NOTE: COMPLETE ASSEMBLIES P o 000 gggﬁgﬁ;
ARE SOLD IN SHIP SETS WHICH ' A Hiller 12 (BDW-4712H)
CONSIST OF BOTH THE LEFT AND i Agusta A119 (BDW-A119H)
THE RIGHT SIDE, PARTS ARE

LISTED AS NUMBER REQUIRED
PER SIDE.

PARTS LIST: S ©
FOR WHEELS MFG DATE 03/01 & AFTER SN: 620 & UP
ITEM PART NUMBER DESCRIPTION

NO

13 HC-1 HUB CAP 2
14 W-HUF-02 JACK BASE 1
15 W-HUF-03B JACK, 3 TON 1
17 BOLT "4-20 x 1 BOLT 1
18 W-HUF1-12 HANDLE ASSEMBLY 1
19 VB12192 SEAL SPINDLE 1.25 DIA 2
20 NUT SLOTTED 2%4-16 SLOTTED NUT 2
21 W-5.30/4.50 X6 TW WHEEL ASSEMBLY W/ TIRE 2
22 W-5.30/4.50 X6 TB INNER TUBE (OPTIONAL) 2
23 BOLT 4-20 X %4 BOLT 2
24 WASHER HIGH COLLAR LOCK V4 HIGH COLLAR LOCK WASHER 2
25 WASHER SAE %4 SAE WASHER 2
26 MS20392-5C41 CARRIER PIN 2
27 HPC-102 COWL PIN 2
28 CL-8-BLPB-1.50-C BALL LOCK PIN (OPTIONAL) 2
29 W-U-116 ALUMINUM SPINDLE 2
30 BOLT ALLEN 5/16-24 X 1 ALLEN BOLT 8
31 WASHER HIGH COLLAR LOCK 5/16 HIGH LOCK WASHER 8
32 W-HUF3-00 JACK RELEASE KNOB 1
NS 603500 SEAL KIT 3 TON NORCO JACK REPAIR KIT 1
NS 69662 4 TON WINNER JACK REPAIR KIT 1
NS | W-HUF-03A 3 TON NORCO — REPLACES 4 TON WINNER 1

August, 03 C:\BAC\Parts Breakdown\HELICOPTER\NO PRICES\BDW-HUF.doc




